
©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .1 

 

 

UWR Rainwater Offset Unit Standard 

(UWR RoU Standard) 

Concept & Design: Universal Water Registry 

www.uwaterregistry.io 

Project Concept Note & Monitoring Report 

(PCNMR) 

 

 

 

 
 

Project Name: CETP wastewater Treatment by RTETC, Tamil Nadu India 

UWR RoU Scope: 5  
Monitoring Period: 01/01/2014-30/6/2024 
Crediting Period:1/01/2014-31/12/2024 

UNDP Human Development Indicator: 0.644 (India) 
RoUs Generated During 1st Monitoring Period: 17,438 



©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .2 
[...]
The pump assembly is mounted on a common base frame and complete with drive motor. The Material 
of Construction is SS316 for process contact parts. 

Condensate Pump (CP)  

One no. of centrifugal direct driven pump is used for extracting out the condensate from evaporator. 
The pump assembly is mounted on a common base frame and complete with drive motor. The Material 
of Construction is SS304. 

Duct (Vapor) 

 Vapor ducting is provided for interconnection calandrias, vapor separator and condenser. A complete 
set is provided for all these interconnections. The ducts at the first effect calandria shall be insulated. 
The Material of Construction is SS304. 

Piping (concentrate) 

 A complete set of interconnecting piping with necessary pipes, pipes fitting, valves etc. are provided for 
connecting the various components of the plant to the transfer pumps and from the pumps to the 
calendrias. The piping are laid out to make the arrangement compact as well as easily accessible for 
operation and maintenance. The Material of Construction is SS316. 

Piping (Condensate)  

A complete set of interconnecting piping with necessary pipes, pipes fitting, etc. are provided for 
connecting all calendrias jacket to the condensate pumps. The piping are laid out to make the 
arrangement compact as well as easily accessible for operation and maintenance. The Material of 
Construction is SS304. 

Piping (non-condensate) 

 A complete set of interconnecting piping with necessary pipes, pipes fitting, etc. are provided for 
connecting all calendrias to the condenser. The piping are laid out to make the arrangement compact as 
well as easily accessible for operation and maintenance. The Material of Construction is SS304. 

 

Spray Condenser (SC) (1 No)  

It is direct contact Spray condenser to condense vapours from last effect vapour separator. Material of 
construction is SS304. 

Vacuum Pump (VP ) (1 No)  



©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .16 

 

A water ring type single stage vacuum pump is provided on the shell side of the condenser to evacuate 
the system and maintain vacuum in the system by continuously pumping out the non-condensibles in 
the system. Material of construction is CS / CI. 

Thermo Vapour Recompressor (TVR) (1 No)  

A steam jet ejector is used as a vapour re-compressor to recompress part of the vapours from vapour 
separator 1 and use it for heating in Calendria No.1. The material of construction is MS body and SS304 
Nozzle. 

Settling Tank (1 No.)  

A vertical tank is provided to receive concentration from the evaporator and allow settling of solids by 
natural decantation. The tank is in SS304 construction. 

Pusher Centrifuge (1 No.) 

 A horizontal pusher centrifuge is provided. The thickened mother liquor from the bottom of the settling 
tank is fed to this. The wet solids from the mother liquor are separated and discharged. The mother 
liquor is sent to the mother liquor tank. The material of construction is SS-316 for rotating parts. 

Mother Liquor Tank (1 No.)  

A vertical tank is provided. The overflow from the settling tank and the mother liquor from the pusher 
centrifuge are collected in this. This liquid is fed continuously to calendria 6 by a pump. The material of 
construction is SS304. 

Sealing Water Pump (SWP):  

One no. of centrifugal direct driven pump is used for supply of water to all double mechanical seal for 
seal flushing. The pump assembly is mounted on a common base frame and complete with drive motor. 
The Material of Construction is SS304.  

Sealing Water PHE: 1 No.  

One plate heat exchanger is provided on sealing water pump discharge to cool sealing water in closed 
loop system. Material of construction for plate is SS304.  

Sealing Water Tank: 1 No.  

One tank is provided to store seal water with ball float valve at the inlet of makeup water. Necessary 
nozzles are provided for cooling water inlet and outlet. The material of construction is SS304.  

Others  



©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .17 

 

Air Compressor with Air Dryer and FRP cooling tower with cooling water pumps and piping.  

Auto-control Loops and Instruments  

• Steam pressure control loop for pressure control at inlet of TVR.  

• Feed flow indication and control on feed line to the evaporator.  

Level Indication and control loop for regulation of product out from each forced circulation evaporators 
and ML tank to maintain constant level in flash vessel/ ML tank. 

 

A.2. Project owner information, key roles and responsibilities 

Project Proponent (PP): Ranipet Tannery effluent treatment Company 

UCR Project Aggregator Viviid emission Reduction Universal private 
limited 

Contact Information: lokesh.jain@viviidgreen.com 

Date PCNMR Prepared 07-07-2024 

 

A.3. Land use and Drainage Pattern 

Not Applicable.  
 
This project activity involves treating and reusing wastewater. It doesn’t include any land-use practices. 
Also, this is an industrial process designed with technical requirements and following the specified 
norms of local pollution control board. Hence, the project activity does not harm any land and Drainage 
system. 
 

A.4. Climate  

The project activity does not rely on the climatic conditions of the area as it treats and reuses only the 
wastewater from the tanneries without letting the water exposed to any climatic condition.   
 
 



©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .18 

 

A.5. Rainfall 

The project activity is not dependent on the rainfall pattern of the area as it treats and reuses the 
wastewater from the tanneries.  
 

A.6. Ground Water  

The project activity does not draw water from the ground water reservoirs as it treats and reuses 
wastewater.  
 

A.7. Alternate methods 

The tanning industry of Tamil Nadu has an important place in the leather industrial sector of India. With 
over 780 operational tanneries in the state, more than 55% of country’s 2500 tonnes/day of hides and 
skins are processed in the state. Pollution control in the tanning sector has been receiving the attention 
of the Tamil Nadu Pollution Control Board and the GoTN for the past over two decades. 

By The excellent initiatives of the state government and TNPCB and also monetary support of the 
Government of India and the state government, the tanning industry in the state can today claim to 
have effluent treatment facility catering to all the operational tanneries in the state.  

TDS in effluent is treated in developed countries and also in some other developing countries by 
adopting either of the two options:  

(1) to combine it with domestic sewerage where it gets diluted for further treatment, or  
(2) to discharge the high TDS treated effluent into the sea (marine discharge).  
 
Unfortunately, neither of these options is readily available for the Tamil Nadu tanners. In the first 
instance, the domestic sewerage from the areas where tanneries are concentrated (Ranipet – Ambur – 
Vaniyambadi belt) is not at all treated.  

Secondly, marine discharge (of the teared effluent) option is impractical as the nearest sea coast is at 
least 250 km from the tannery district. Accordingly the treated effluent in Vellore district is discharged 
as such into the surface finally reaching the Palar river basin. Though Pallavaram is situated within the 
limits of Chennai metro, somehow, the CETP has not been offered the choice of either diluting its 
effluent with city sewerage or marine discharge; so, here surface discharge of treated effluent is 
resorted to.  

Some other options such as ‘High Rate Transpiration System (HRTS)’ suggested by NEERI and internal 
recycling of different streams of effluent within the tannery were attempted on a pilot scale with 
conspicuous lack of success. 



©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .19 

 

 

The RoU program promotes wastewater treatment and reuse initiatives, thereby offering an 
alternative to the release of wastewater through surface Discharge which could have an adverse 
impact on soil Health. 

 

A.8. Design Specifications 

 

 

                          

 

 

 

 

 

 

 

 

 

 

 

Figure 3: Existing Scheme of the Ranitec CETP 

 

Pre-treatment systems in member tanneries 

All the tanneries connected to the CETP have pre-treatment units. The pre-treatment units consist of a 
settling unit with baffle chamber to arrest floating materials, 2 screens of 10 mm clearance, collection 



©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .20 

 

and conveyance and a sludge drying bed. The effluent after pretreatment is admitted into manholes 
leading to the CETP effluent collection network. The soak & pickle liquor from the tanneries are 
segregated and is sent to solar evaporation pans set up in each of the tanneries. The tanneries carrying 
out chrome tanning segregate the chrome liquor and process it in a chrome recovery unit. 

Treatment process 

The effluent is collected in the receiving sump, through a mechanically cleaned coarse screen, provided 
with one submersible mixer (flygt) for homogenization of effluent and oxidation of sulphides.  

The effluent is then pumped to two numbers of pre-settlers to settle coarse solids. Approximately 40% 
of the solids are removed here. The pre-settled effluent is admitted through a mechanical rotary fine 
screen into an equalization tank equipped with 6 submersible mixers. 

The equalized effluent is pumped to the flash mixer where chemicals such as alum, lime and 
polyelectrolyte slurry are added. The mixture passes through a flocculation channel and thereafter 
enters a primary clarifier. The chemical sludge settles at the bottom of the clarifier. The physico-
chemical treatment removes approximately 30-40% of BOD, 50-65% of COD and almost all residual 
chromium. The overflow of the clarifier is admitted into an aeration tank, provided with diffused 
aeration, for biological stabilization of the effluent.  

The biological treatment removes 90-95% of BOD and 85-90% of COD. The overflow of the aeration tank 
with active biological solids is admitted to secondary clarifiers. The settled sludge in the clarifiers is 
pumped back to the aeration tank to maintain the MLSS at the required level. Some quantity of sludge, 
which is wasted, is sent to the sludge well.  

The overflow of the clarifiers is admitted to a flash mixer where tertiary treatment chemicals are dosed, 
and which is flocculated in a flocculator and settled in a tube settler. The overflow of tube settler is 
pumped to Pressure Sand Filter, followed by Activated Carbon Filter and then discharged as treated 
effluent.  

The sludge settled during the physico-chemical treatment in the clarifiers is taken to sludge well and 
then part of it is pumped to sludge drying beds and part to the centrifuge for dewatering. The 
dewatered sludge is disposed of in the sludge-dumping site. The CETP has been regularly operated since 
its commissioning. 

Rational Of ZLD System Capacity  

At present, Ranitec CETP is getting an average flow of 2100 m3 /d which sometimes goes upto 2400 m3 
/d during peak production times. The soak and pickle effluents are presently segregated from the main 
effluent and are sent to the solar evaporation pans. The solar pans seldom work and often result in 
complaints of ground water contamination due to overflowing pans. The CETP plans to stop the option 



©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .21 

 

of separate treatment of soaked liquor and to mix it with main effluents to be sent to the CETP. This 
addition will result in an increase of TDS in the raw effluent by approximately 2000-3000 mg/l and 
accordingly the inlet TDS of the ZLD system is re-modified as maximum 17,000 mg/l (14,000-15,000 mg/l 
is expected in actual practice).  

The average daily effluent flow from Ranitec is expected to be about 2400 m3 /d when the soak & pickle 
liquor is combined with the main effluent. The flow from tanneries presently 27 connected to the 
Meltec CETP, but to be connected to Ranitec ZLD system under the project, is expected to be around 
300 m3 /d and hence the total average volume comes to 2700 m3 /d. 

Table 2: Ranitec CETP performance TNPCB standards 

SI. No. Parameter 
Value in mg/l  

(except for pH) 
Limits stipulated by  

TNPCB 
Limits acceptable  

for RO system 

1 Ph 7.1 100 5.5-7.5 

2 Suspended Solids 88 Not specified 0 

3 B.O.D, 5-day 20 C 42 30 5 

4 Total dissolved Solids 10340 2100 Not specified 

5 C.O. D 920* 250 50 

6 Sulphides 3.4 2 0.1 

7 Ammoniacal Nitrogen 81.5 50 10 

8 Total Chromium 0.6 2 0.1 

9 Chlorides 4990 1000 Not specified 

10 Sulphates 522 1000 Not specified 

 

 

 

 



©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .22 

 

MULTIPLE EFFECT 
EVAPORATOR - 2 

RANIPET TANNERY EFFLUENT TREATMENT COMPANY 

PROCESS FLOW DIAGRAM 
 
 
 
 
 
 
 
 

 

GL PRE SETTLER  
EQUILISATION TANK - 1 

 

 
EQUILISATION TANK - 2 

FLOCCULATOR FLASH MIXER - 1 
 

 
PRIMARY CLARIFIER - 1 

 
GL 

PRIMARY CLARIFIER - 2 
 

 
 
 

 
RECIEVING SUMP 

FILTRATE COLLECTION 
SUMP 

 
 
 

FILTER PRESS 

 
 
 

SOLID OUTLET 

 
 
 
 
 

 
GL 

 
 

SECONDARY CLARIFIER - 2 

 
 

 
SECONDARY CLARIFIER - 1 

 
 
 
 
 

AERATION TANK - 2 

 
 
 
 
 

AERATION TANK - 1 

 
 
 

 
PRE-AERATION 

TANK - 2 

 

 
PRE-AERATION TANK - 1 

GL 

 
BALANCING TANK - 1 

 
 
 
 
 

 
CENTRIFUGE 

 
1 2 

 
SOLID OUTLET 

 
GL 

REACTIVATED CLARIFIER - 2 

 
PRESSURE 

SAND 
FILTER 

 
FLASH MIXER - 2 

 
 

 
SECONDARY CLARIFIER - 4 SECONDARY CLARIFIER - 3 

 
 
 
 

 
NITRIFICATION TANK - 2 

 
 
 
 
 

NITRIFICATION TANK - 1 

 
 
 
 
 

DE-NITRIFICATION TANK 

GL 
 
 

 
BALANCING TANK - 2 

 
 
 
 
 
 

 
RO 1 

 
 

RO 2 
 
 

RO 3 
 
 

RO 4 

 
SALT OUTLET 

 
 

 

 
 

OZONE 
TREATMENT 

 
GL 

 
 
 

 
FILTER FEED TANK 

 
 
 

 
DUAL MEDIA FILTER 

 
 
 
 
 
 
 
 

UF & RO DRAIN 

RO 5 
 
 
 
 

 

ULTRA FILTRATION REVERSE OSMOSIS 

 
 
 
 

 
HIGH 

PRESSURE 
REVERSE 
OSMOSIS 

 
 
 
 

 
PERMEATE 

TANK 

 
 
 

 
GL 

 

 
REJECT 

TANK 

 
OHT - 1 

 

 
OHT - 2,3 

TO MEMBER UNITS 
 

 
TO MEMBER UNITS 

 

SOLAR STEAM 
GENERATION 

PLANT 

 
BOILER 

MULTIPLE EFFECT 
EVAPORATOR - 1 

U
F

 4
 

U
F

 3
 

U
F

 2
 

U
F

 1
 

 

 
SALT STORAGE SHED 

H
P

R
O

 -
 1

 

H
P

R
O

 -
 2

 

 

Table 4: Design basis of CETP 

Parameter Value 

Duty 20 hrs operation 

Capacity 4000 m³/d 

Type Physical-Chemical followed by biological treatment 

Odour control Wet scrubber in Receiving sump 

Coarse solids separation Pre-settlers with 10-20 min HRT 

Screening Fine screening by Konica drum 

Equalization Mixing Submersible mixers with aerators for sulphide oxidation. 

Equalization Time 20 hours 

Chemicals used in primary treatment and dosages 
maintained 

Lime (400 mg/l), alum (400 mg/l) and Polyelectrolyte (2 
mg/l) 

BOD & COD removal in primary treatment 30% & 40% 



©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .23 

 

Type of aeration Fine bubble diffused aeration 

F/M ratio 0.1-0.12 

MLSS concentration 3000-4000 mg/l. 

Type of Tertiary treatment Chemical coagulation & Filtration 

Dosage in Chemical coagulation in Tertiary Alum (300 mg/l), Polymer (2 mg/l) 

Primary sludge generation 660 m³/d 

Secondary sludge generation 190 m³/d 

Sludge dewatering Chamber Filter Press 

Dewatered sludge moisture and quantity 30-35%, 45-50 tonnes/day 

Dewatered sludge disposal Secured Landfill 

 

 

A.9. Implementation Benefits to Water Security  

The tannery effluent contains chloride, carbonates and sulphates (and to smaller extent others such as 
phosphates, nitrates etc.) of metals such as sodium, calcium etc. The TDS in tannery effluent comes in 
the form of sodium chloride used in the preservation of raw hides and skins and also in pickling and 
sulphate salts (mostly basic chromium sulphate) used as well as sulphates derived from the sulphuric 
acid in tanning and re-tanning processes. Besides the above various processes including finishing 
operations contribute salts in various loads.  

It is noted that the bulk of the sodium chloride emanates from the beam house operations and the 
tanning operations from semi-processed (EI/Wet blue) to finishing of leather result in effluent 
containing TDS, on a lower scale, mostly in the form of sulphates.  

The implementation of ETPs has been crucial in safeguarding aquatic ecosystems in Palam River and soil 
health by effectively treating this harmful effluent. 

Recycling wastewater from tanneries and returning it to the production process after treatment is a 
pivotal step toward sustainability. This circular approach significantly reduces the reliance on 
groundwater, a precious natural resource. By minimizing the demand for fresh water, tanneries can 
contribute to water conservation efforts and alleviate pressure on depleting aquifers. 

This project aims to inspire Lether industries, particularly large multinational corporations, to implement 
sustainable water management practices. By demonstrating effective strategies for reducing captive 



©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission                                                                   .24 

 

water consumption and responsibly managing groundwater, the project hopes to foster a broader 
adoption of environmentally responsible approaches within the industry. 

The sustainable development attributes attached to the project activity are demonstrated below:  

Sustainable 
Development Goals 

Targeted 

Most relevant SDG Target/Impact Indicator (SDG Indicator) 

  

13.2: Integrate climate change 
measures into national policies, 
strategies and planning 

Recycling and reusing wastewater is 
an effective solution for climate 
change adaptation because it helps 
mitigate the impacts of droughts, 
floods, and other extreme weather 
events that are becoming increasingly 
common due to climate change due 
to water scarcity. The quantity of 
wastewater recycled and reused by 
the PP is the SDG indicator. 

 3.9: By 2030, substantially reduce the 
number of deaths and illnesses from 
hazardous chemicals and air, water and 
soil pollution and contamination 

The PP showcases how recycling and 
reusing wastewater can prevent 
depletion of natural water reserves 
and prevent water scarcity during 
droughts. The hazardous impact of 
industrial wastewater is now avoided 
due to this project. The PP ensures 
water availability in water-scarce 
zones that help promotes healthy 
lives and well-being in the region. 

 6.3: By 2030, improve water quality by 
reducing pollution, eliminating dumping 
and minimizing release of hazardous 
chemicals and materials, halving the 
proportion of untreated wastewater 
and substantially increasing recycling 
and safe reuse globally 

The PP has showcased recycling and 